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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz £89.83508 MHz -59.63 dBm -40,63 30,000 MHz 690.000 MHz | 100.000 kHz 688.18591 MHz -59.62 dBm -45,62 dB
725.000 MHz 1,000 GHz 100.000 kHz 080, 14835 MHz | -58,47 dBm - 725.000 MHz | 1,000 GHz 100.000 kHz | 067. 44505 MHz | -58.50 dBm -45.50 di
000 GHz | 1.000 MHz 1.39865 GHz .23 dBm - 1.000 GHz 3.000 GHz | 1.000 MHz 1.39865 GHz -44.52 dBm -31.52 dB
000 GHz | 1.000 MHz 6.78928 GHz | -43.54 dBm ~30.54 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.79628 GHz -43.62 dBm ~30.62 dB
2,000 GHz 1.000 MHz 7.55261 GHz -43.62 dBm -30.62 dB 7.000 GHz .000 GHz 1.000 MHz 7.54361 GHz -43.53 dBm -30,53 dB
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Middle Channel / QPSK

Middle Channel / 16QAM
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 684.22769 MHz -£9.65 dBm ~40,6G 0B 30,000 MHz 690,000 MHz | 100.000 kHz 230,37461 MHz -59.68 dem -45,68 dB
725.000 MHz | 000 GHz 100.000 kHz | 003,76374 MHz | -58,66 dBm | ~45.66 0B 725.000 MHz | 1,000 G 100.000 kHz | C -58 .57 dBm | -45.57 di
000 GHz | 1.000 MHz 1.41465 GHz —44.44 dBm -31.44 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.41465 GHz -45.,18 dBm -32.19 dB
000 GHz | 1.000 MHz 5.74178 GHz | -43.64 dBm -30.64 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 6.77728 GHz -43.71 dBm Tide
2,000 GHz 1.000 MHz 7.B5754 GHz -43.68 dBm -30,4G dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55061 GHz -43.54 dBm 54 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 237.63118 MHz -£9.56 dBm ~45,56 0B 30,000 MHz 650,000 MHz | 100.000 kHz 238,95052 MHz -59.64% dBm 45,64 dB
725.000 MHz | 1,000 GHz 100,000 kHz 0B0.35714 MHz | -58,59 dBm | ~45.50 4B 725.000 MHz | 1,000 GHz 100000 kHz | 003, 76374 MHz | -45.67 di
000 GHz | 1.000 MHz 1.43014 GHz -44.22 dbim -31.22 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.43014 GHz -32.31 dB
000 GHz | 1.000 MHz 5.79428 GHz | -43.54 dBm -30.54 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.79978 GHz i -30.47 dB
2,000 GHz 1.000 MHz 7.54911 GHz -43.63 dBm -30.,63 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.53862 GHz -43.57 dBm -30.67 db
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |
30,000 MHz 650,000 MHz | 100.000 kHz 689.83508 MHz -£9.42 dBm 46,42 0B 30,000 MHz 650,000 MHz | 100.000 kHz 688.84558 MHz -59.78 dém
100,000 kHz 079.43407 MH: -58,67 dBm | ~45.67 4B 725.000 MHz | 1,000 100000 kHz | 007.53956 MHz | -58.58 dBm |
1.000 MH -44.27 dBm -31.27 dB 1.000 GHz 3,000 1.000 MH 1.39865 GH. -
C | 1.000 MHz -43.52 dBm -30.52 4B 3.000 GHz 7,000 Gl 1.000 MHz £.77978 GHz -43. -30.64 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band

12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 233,34333 MHz -£9.67 dBm 30,000 MHz 650,000 MHz | 100.000 kHz 688.84558 MHz -59.76 dBm 45,76 0B
725.000 M 1,000 GHz 100,000 kHz 0B6.40110 MHz | -58.74 dBm | 725.000 M 100000 k 077.33516 MHz | -58.57 dBm | -45.57 di
1.000 G 3,000 GHz | 1.000 MHz 1.41265 GHz -43.80 dbm 1.000 G 1.000 M 1.41265 GHz -45.43 dbm -32.43 dB
3.000 7.000 GHz | 1.000 MHz 5.77978 GHz | -43.75 dBm 3.000 GHz 0 | 1.000 MHz | 580527 GHz 3,58 dBm -30.88 dB
9.000 GHz 1.000 MHz 7.54961 GHz -43.62 dBm 7.000 GHz 2.000 GHz 1.000 MHz 7.54411 GHz -43.55 dBm -30,55 dB
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Highest Channel / QPSK

Highest Channel / 16QAM
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 23334333 MHz -£9.62 dBm -46,62 0B 30,000 MHz 650,000 MHz | 100.000 kHz 209.71514 MHz -59.60 dém -45,60 dB
725.000 M 1,000 GHz 100,000 kHz 008.56533 MHz | .62 dBm | ~45.62 4B 725.000 M 1,000 G 100000 k -58.45 dBm | -45.45 B
1.000 G 3.000 GHz | 1.000 MHz 1.42664 GHz -44.71 dBm -31.71 dB 1.000 G 3.000 GHz | 1.000 M -44.79 dBm -31.79 dB
3.000 7.000 GHz | 1.000 MHz 5.93826 GHz | -43.50 dBm ~30.50 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 6.93076 3,50 dBm -30.50 d8
2,000 GHz 1.000 MHz -43.49 dBm -30,45 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54361 GHz -43.52 dBm -30.52 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 236.64168 MHz -59.67 dém ~46,67 0B 30,000 MHz 650,000 MHz | 100.000 kHz 239.61015 MHz -59.82 dém -45,82 dB
725.000 M 1,000 GHz 100,000 kHz 0B6.12637 MHz | -58,55 dBm | ~45.55 4B 725.000 M 1,000 G 100000 k 044.01758 MHz | -58,55 dm | -45.55 dB
1.000 G 3.000 GHz | 1.000 MHz 1.39915 GHz -44.14 dBm -31.14 dB 1.000 G 3.000 GHz | 1.000 M 1.39915 GHz -45.08 dBm -32.08 dB
3.000 7.000 GHz | 1.000 MHz 6.75928 GHz | 67 dBm -30.67 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.79928 GHz 3.65 dBm 30,65 dB
2,000 GHz 1.000 MHz 7.53912 GHz .61 dBm -30,61 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55061 GHz -43.48 dBm -30.42 db
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Limit rIl:ﬁrv Limit llnnrv
2 _SPURIOUS LINE _ABS 2 _SPURIOUS LINE
-10 deffE—F -10 deftf— -
& s E_ABS_
-30 dér -30 dpr
<+ derr 40 dlBm
1 PP R v iy IRERRGN henee s 1 oy A R e
-50 dg [ 2 < -50 dBm | ——
70 B 70 g
a0 de -8 deni
90 dBy -90 d
Start 30.0 MHz 19005 pts Stop 9.0 GHz | |[[ start 30.0 MHz 19005 pts Stop 9.0 GHz
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 672.023%9 MHz -£9.63 dBm -46,63 0B 30,000 MHz 650,000 MHz | 100.000 kHz 689.50525 MHZ -59.45 dém 46,43 0B
725.000 M 1,000 GHz 100,000 kHz 005.46703 MHz | -5@,53 dBm | 725.000 M 100000 k 009,55701 MHz | -58.53 dBm | -45.53 dB
1.000 G 3.000 GHz | 1.000 MHz 1.41115 GHz -45.15 dBm 1.000 G 1.000 M 1.41115 GHz -45.25 dBm -32.25 dB
3.000 7.000 GHz | 1.000 MHz 5.78428 GHz | -43.46 dBm -30.46 4B 3.000 GHz 0 | 1.000 MHz | 5.78328 GHz 3,49 dBm -30.49 dB
2,000 GHz 1.000 MHz 7.54861 GHz -43.47 dBm -30.47 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54861 GHz -43.41 dBm -30.41 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band

12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

l"E' tr lﬂy
Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 683.69805 MHz ~45,76 0B 30,000 MHz 650,000 MHz | 100.000 kHz 689.17541 MHz -59.71 dBm
725.000 MHz | 1,000 GHz 100,000 kHz 104,542 1 ~45,46 4B 725.000 MHz | 1,000 GHz 100000 kHz | 0E3.65385 MHz |
000 GHz | 1.000 MHz -30.76 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.42314 GHz
000 GHz | 1.000 MHz -43.46 dBm -30.46 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 680377 GHz -43.63 dBm 30,63 d8
2,000 GHz 1.000 MHz -43.55 dBm -30,55 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54461 GHz -43.46 dBm -30.46 dB
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LTE Band

12 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 688.84558 MHz 5 40,37 30,000 MHz 650,000 MHz | 100.000 kHz 239.28036 MHz ? 45,7
100,000 kHz 002,71978 MH: Bm 725.000 MHz | 1,000 100000 kHz | -58.56 dBm |
1.000 MH 1.39965 GH. -43.93 dBm 1.000 GHz 3.000 1.000 MH 6 dBm
1.000 MHz £.90576 GHz -43.69 dBm 3.000 GHz 7,000 Gl 1.000 MHz -43.59 dBm -30.50 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 229.38531 MHz -£9.75 dem ~46,75 0B 30,000 MHz 650,000 MHz | 100.000 kHz £38,32234 MHz -59.58 dém -45,58 B
725.000 M 1,000 GHz 100,000 kHz 043,21420 MHz | .71 dBm | 725.000 M 100000 k -58.56 dBm | -45.66 0B
1.000 G 3,000 GHz | 1.000 MHz 1.40665 GHz -44.09 dBm 1.000 G 1.000 M -44.18 dBm -31.18 dB
3.000 7.000 GHz | 1.000 MHz 5.77628 GHz | -43.55 dBm ~30.55 4B 3.000 GHz 0 | 1.000 MHz | 5.78478 GHz 3.68 dBm -30.68 dB
2,000 GHz 1.000 MHz -43.57 dBm -30,57 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.53562 GHz -43.49 dBm -30.42 dB
‘ Y TN o ( i T
Date 27 APR 2018 050954 Data 27 APR 2019 050914
Highest Channel / QPSK Highest Channel / 16QAM
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 237.63118 MHz -£9.56 dBm ~45,56 0B 30,000 MHz 650,000 MHz | 100.000 kHz 662.78861 MHz -59.80 dém -45,60 dB
725.000 M 1,000 GHz 100,000 kHz 079.43407 MHz | -58,65 dBm | ~45.65 4B 725.000 M 100000 k 004.64286 MHz | -5 dBm -45.72 dB
1.000 G 3.000 GHz | 1.000 MHz 1.41365 GHz -43.87 dBm -30.87 dB 1.000 G 1.000 M 1.41365 GHz -45.85 dBm -32.65 dB
3.000 7.000 GHz | 1.000 MHz 5.77228 GHz | -43.50 dBm ~30.50 4B 3.000 GHz 0 | 1.000 MHz | 5.64979 GHz 3.63 dBm 30,63 dB
2,000 GHz 1.000 MHz 7.83104 GHz -43.51 dBm -30,51 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55011 GHz -43.50 dBm -30.60 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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| _Rengelow | RangeUup RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 688,84558 MHz -59,36 dBm -40,36 dB 30,000 MHz 650.000 MHz | 100.000 kHz 231.69415 MHz -59,72 dBm
725.000 MHz 000 GHz 100.000 kHz 005.19231 MHz | -58,50 dBm 45,50 B 725.000 MHz | 1,000 G 100.000 kHz | 004.35813 MHz | -58.53 dBm
000 GHz | 1.000 MHz 1.39865 GHz -46.35 dBm - 1.000 GHz 3.000 GHz 1.000 MHz 1.41485 GHz -45.98 dBm
000 GHz | 1.000 MHz 6.64578 GHz | -43.60 dBm 0 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 6.75078 GHz -43.62 dBm ) B
2,000 GHz 1.000 MHz 7.56311 GHz -43.61 dBm -30.61 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.585161 GHz -+3.38 dBm -30.38 dB
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SGL Count 100/100

Offset 10,70 dB

Mode Auto Sweep

@1 Avgrwr

Limit (theck
INE_ABS 58
ﬂM—-“‘—"‘"‘"“"‘w
i I vy
Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions
| _Rengelow | RangeUup RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz E-B3.5'382_2 MHz -59.65 dBm -40,65 o8B
725.000 M 1,000 GHz 100.000 kHz 072,39011 MHz | -58,53 dBm
1.000 G 3.000 GHz | 1.000 MHz 1.43014 GH. -46.54 dBm
3.000 000 GHz | 1.000 MHz 6.79978 GHz | 3.74 dBm
7.000 GHz 2,000 GHz 1.000 MHz -43.51 dBm
il

Date. 2T.APR.201¢ 04'17:33

VINHII e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

l"E' tr lﬂ?
Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Lavel dem  Offset 1070 d& Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
10 4dfF— = 1o e}
S_L = | E. 3
-20 dBr
-30 dBm
-40 dBm
e et A P, AR P e T e R e )
H = = -50 dBm I = —
-70 dBmy
-80 dBm
-0 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 682.50855 MHz -59.74 dBm 30,000 MHz 690.000 MHz | 100.000 kHz 233.01349 MHz -59,79 dBm -45,79 dB
725.000 MHz 000 GHz 100.000 kHz 000.86264 MHz | dBrn 725.000 MHz | 1,000 G 100.000 kHz | 053.43407 MHz |
000 GHz | 1.000 MHz 1.39915 GHz dBm 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz - B
000 GHz | 1.000 MHz 6.78078 GHz | 3.72 dBm 3.000 GHz 7.000 GHz | 1.000 MHz | 6.79678 GHz 43,50 dBm ~30.50 dB
2,000 GHz 1.000 MHz 7.53712 GHz -43.53 dBm 7.000 GHz .000 GHz 1.000 MHz 7.E5711 GHz -43.51 dBm -30,51 dB

Date 27 APR 2019 04:35:20

s i

Date 27 APR 2019 04:36.24

(11 —

Highest Channel / 64QAM

=

Ref Level 0,00 dBm
SGL Count 100/100

offsat 10.70 d& Mode Auto Sweep

@1 Avgrwr

Limit (theck
INE_ABS 58
P
o, N ' ad
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs |
30,000 MHz 650,000 MHz I 100.000 kHz 686, 86657 MHz -59.79 dBm
725.000 M 1,000 GHz 100.000 kHz 008.45301 MHz | 42 dBm |
1.000 G 3.000 GHz | 1.000 MHz 1.42664 GH -46.39 dBm
3.000 000 GHz | 1.000 MHz 6.90476 GHz | 3.71 dBm B
7.000 GHz 2,000 GHz 1.000 MHz 7.54461 GHz -43.41 dBm -30.41 B
r

Date. 2T.APR.201¢ 043931

VINHII e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

l"E' tr lﬂ?
Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Lavel dem Offset 10,70 dg Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
10 4dfF— = 1o e}
S_L AR | E. 3
-20 dBr
-30 dBm
-40 dBm
¥ P e iy . Y ik A e
‘ ~50 dbrm _—
-70 dBmy
-80 dBm
-0 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |
30,000 MHz 650,000 MHz I 100.000 kHz 235,98201 MHz -59.65 dBm -40,65 o8B 30,000 MHz 690.000 MHz | 100.000 kHz 230.37481 MHz -59,38 dBm
725.000 MHz 000 GHz 100.000 kHz 007.53356 MHz | -58,46 dBm ~45,46 0B 725.000 MHz | 1,000 G 100.000 kHz | 069.64286 MHz | -58,74 dim |
000 GHz | 1.000 MHz 1.39915 GHz -46.29 dBm -33.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz - dam
000 GHz | 1.000 MHz 6.78928 GHz | -43.40 dBm 30,40 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.81977 GHz -43.52 dBm ~30.52 dB
2,000 GHz 1.000 MHz 7.54561 GHz -43.50 dBm -30,50 dB 7.000 GHz .000 GHz 1.000 MHz 7.55311 GHz -33.61 dBm -30.61 dB

Date 27 APR 2019 0442 39

TITNTNI o8 [ Il

Date 27 APR 2019 044343

(11 —

Highest Channel / 64QAM

=

Ref Level 0,00 dém Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep

@1 Avgrwr

Limit (theck 3
INE_ABS 58
A o
A P A el g S N
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 233.01349 MHz -59.61 dBm -40,681 dB
725.000 M 1,000 GHz 100.000 kHz 084.47802 MHz | -58,60 dBm -45.60 4B
1.000 G 3.000 GHz | 1.000 MHz -46.41 dBm -33.41 dB
3.000 000 GHz | 1.000 MHz 3.47 dBm ~30.47 dB
7.000 GHz 2,000 GHz 1.000 MHz -43.40 dBm -30,40 dB

i io|

Date. 2T.APR.201¢ 04 4851

VINHII e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

&

—

Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Lavel dem  Offset 1070 d& Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
10 4dfF— = 1o e}
S_LINE_J L NE_ABS_
-20 dBr
-30 dBm
-40 dBm
bi g o i Ry 1 , ~ O i i A S i
[ -50 dBm e W —
-70 dBmy
-80 dBm
-0 dB -9 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 2_27,736‘_3 MHz -59.53 dBm -40,53 dB 30,000 MHz 690.000 MHz | 100.000 kHz 238.98201 MHz -59.61 dBm -45,61 dB
725.000 MHz 000 GHz 100.000 kHz f dBrn 45,67 0B 725.000 MHz | 1,000 G 100.000 kHz | -45
000 GHz | 1.000 MHz -46.07 dBm -33.07 dB 1.000 GHz 3.000 GHz 1.000 MHz -32
000 GHz | 1.000 MHz 6.95026 GHz | -43.57 dBm ~30.57 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.93526 GHz -43.60 dBm ~30.60 dB
2,000 GHz 1.000 MHz 7.81855 GHz -43.53 dBm -30,53 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54711 GHz -43.58 dBm -30,58 dB
b

Date 27 APR 2018 05921

TITNTNI o8

Date 27 APR 2019 052026

(11 —

Highest Channel / 64QAM

=

Ref Level 0,00 dBm
SGL Count 100/100

offsat 10.70 d& Mode Auto Sweep

@1 AvgPwr
Limit (theck
INE_ABS 58
_WWMW—MW
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 245.21739 MHz -59.77 dBm -40,77 dB
725.000 M 1,000 GHz 100,000 kHz 081.73077 MHz | -58,39 dBm -45,30 0B
1.000 G 3.000 GHz | 1.000 MHz 1.41365 GH. -45.70 dBm
3.000 000 GHz | 1.000 MHz 6.80127 GHz | 3.65 dBm
7.000 GHz 2,000 GHz 1.000 MHz 7.55361 GHz -43.61 dBm
r

Date. 2T.APR.201¢ 0523:33

VINHII e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0196
30 Normal Voltage 0.0116
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0175
-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0137
-30 Normal Voltage 0.0040
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0172
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-31 0f 31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 13

Peak-to-Average Ratio

Mode

LTE Band 13/ 10MHz

Mod. QPSK

16QAM

Limit: 13dB

RB Size

1RB

Full RB

1RB

Full RB

Result

Lowest CH

Middle CH

3.57

5.04

4.32

5.88

PASS

Highest CH

Mode

LTE Band

13/ 10MHz

Mod.

64QAM

Limit: 13dB

RB Size

1RB

Full RB

Result

Lowest CH

Middle CH

5.04

6.49

PASS

Highest CH

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

)

O 782 0 MHz dean Pwr + 20,00 4B

| [a==]
; | ¥ {v]
Ref Lovel 30.00 chm  Offset 1060 66 Ref Lovel 30.00 gbm  Offset 10,60 b
e At 0 dh AGT s e RBW 10 MHz e At 0 8 AQT w3 e RBW 10 Mz
@153 View @153 View
S =
o L
|
0.0z i 0.0z

O 782 0 MHz

Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000/ Campl ary Cumulative Distril Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% [ _oase | o.01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | o.o1% |
Trace 1 | 2079 dkm 24 59 dhm 143 =2 db 34508 3.57 db 359 a8 Trace 1 | 2162 dbm  £7.45 dhm 5.43 da 2.43d8 423 da 5,04 dB 554 08
1 | [[E 1 ] (TR
Cate: 27 APR 2018 061875 Cate: 27 APR 2018 061843
TEL : 886-3-327-3456 Page Number 1 A13-1 of 17

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-06B

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB Middle Channel / Full RB

trum [ Jo
Ref Lovel 30.00 dBm  Offset 10.80 b Ref Lovel 30.00 gbm  Offset 10,60 b
A 308 AQT 2ms @ RBW 10 MHz o att 308 AQT Z s e RBW 10 Mz
View (@152 View
oa i oa
1 i 1
1E | 1E Wl
I 1
| 1
1E : 1E :
E Hi A3 1
| A |
CF 7820 MHz CF 782.0 MHz Mean Pyer + 20,00 4B
e ry G e Distri Function e ry G e Distri Function Samples: 190000
Mean | Peak | Crest | 0% | 10% [ Mean | Peak | Crost | 0% | 1% | b1 | oo |
Trace 1 [ 19 dbm 24 29 dbm .35 d8 .01 0B 4.20 dB Trace 1 | 2063 dbm 27 54 dbm 5.91d8 2.96 dB 494 d8 £.88 4B 6.4% 0B
R " ‘  — il ) W
Cate: 27 APR 2018 061602 Ciate: 27 APR 2018 0616 14
Spuctrumm [ Spectrum | [
Ref Lovel 30.00 dBm  Offsel 10,50 ob Ref Lovel 30.00 dBm  Offsel 10,50 ob
e att il aQr 2ms e RAW 10 MHz e att il aQr 2ms e RBW 10 Mz
(@153 View (@153 View
.t o
s fre
o o =
04 04
1E-D 1E-D A
b
| \
1E-05: T v 1E-05; -
CF 2.0 Mz Agan Pwer + 20,00 dB CF 2.0 Mz
© y G Distril Function Samples: 130000 © y O Distri Function
Mean | peak | Grast | 1% | 190 | nase | 0.018% Mean | peak | Crost | 0% | 1% I
Trace 1 [ 1903 obm 24 08 cbm 5.05 d8 3132 .dB 4.99 d8 E.04 dB 5,07 08 Trace 1 [ 1953 0Bm 27,30 cbm 7.77 98 31348 513 d8
— - C T — -
Cafe: 27 APR 2019 081640 Cafe: 27 APR 215 081652

TEL : 886-3-327-3456 Page Number 1 A13-2 of 17
FAX . 886-3-328-4978



wamanias. FCC RADIO TEST REPORT Report No. : FG8N0620-06B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.95 4.84 - - - - - -
Middle CH - - - - 4.89 4.88 9.77 9.87 - - - -
Highest CH - - - - 495 | 4.92 - - - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.89 - - - - - - -
Middle CH - - - - 4.96 - 9.87 - - - - -
Highest CH - - - - 4.82 - - - - - - -
TEL : 886-3-327-3456 Page Number : A13-3 0f 17

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[=] [=
1 L
Ref Lovel 30.00 chm  Oftsat 10.60 o6 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b = ROW 100 Fhz
e At dE SWT 1945 @ VBW 300 & Mode Auto FFT o Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M [0 351 max
LED 5 il LED K
N 2100 Mz , 1.59000 MHz
ane N nilg 2000 diy s 2600 di
it b P N 1-8EIHO0000 M4 i i i o - HD0E MH4|
7 1594 | or 160,73
0 dam— L 0 dfm— .
10 d a0 T
/
20 o 20 e L
20 ¢ 20 dem
I \ ~ ’/ \
Y v | S Pl
Popfr
=i}
50 dfim— -50 deim—
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 10:0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 15.45 dam e down 4885 Wz | - L 14.51 dem e down 4875 MRz ||
T1 i 10,85 dBm nda 26.00 d8 1 1 -11.35 dém nda 26,00 d8
T2 1 -10,75 dam 0 factor T2 1 -11,85 dam 0 factor

Date 27 APR 2018 06540255

Cate 27 APR 2018 054034

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

=) [=
1 L
Ref Lovel 30.00 chm  Oftsat 10.60 66 = REW 300 RafLavel 90,00 ghm  Offset 10,90 b = ROW 300 bz
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT e Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
CLED T LED .67 anm]
N 048970 Az \ 54770 MMz
ane R _ g 2600 diy s ~ g 2000 di
i i R 9. 770000000 M| Y WL ~" BBI0H00D00 Mz
10 10
{ B0 { 3 factor 79,0
0 dim— : 0 dam—
10 i ] L e Y
| 1 [
\ /
20 d I 20 dem {
/ {
-an o b e e — a0 — o o
40 L 40 d —
&0 -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug Function | Function Result Type | Ref | Tre | %-value I Function | Function Result |
M1 f e down - 1 78 2 e down UET Wz |
T1 i nda 1 1 v nda 26,00 d8
T2 1 -8.51 dam 0 factor T2 1 -9,75 dam 0 factor |
T

3

Date 27 APR 2018 0600339

Cate 27 APR 2018 06:00 28

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

[=] (=
1 L
Ref Lovel 30.00 chm  Oftsat 10.60 o6 = RBW 100 RafLavel 90,00 ghm  Offset 10,90 b = ROW 300 bz
e At dE SWT 1945 @ VBW 300 & Mode Auto FFT o Att ELT 2.6us @ VAW 1Mz Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
LED 14,00 a6 LED TR
o 106100 Az 610 Mz
ane 2000 diy| s 20500 di
& A _ N 1953000000 MH2| i " S BETVH00000 MH
d 1570 79.1
! 0 dm— -
i 7
10 d T a0 ]
f \
20 4 - 20 dem |
I \ 7
4 - = =30 — P
40 d -
50 dim— - o
-0 -60
CF 702.0 MHz 1001 pts Span 10.0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f 781061 M 14,09 dem e down [ - 1 5 e down UET Wz |
71 B 78 ndg Tl L ndg
T2 1 784 3 factor T2 1 3 factor

Date 27 APR 2018 055513

Cate 27 APR 2018 061227

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.48 - - - -
Middle CH - - - - 4.50 4.52 9.09 8.99 - -
Highest CH - - - - 4.48 4.48 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - - - - -
Middle CH - - - - 4.48 - 8.99 - - -
Highest CH - - - - 4.49 - - - - -
TEL : 886-3-327-3456 Page Number : A13-50f 17

FAX . 886-3-328-4978




wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[=] [=
1 L
Ref Lovel 30.00 chm  Offset 10,00 0B = RBW 100 bz RafLavel 90,00 ghm  Offset 10,90 b = ROW 100 Fhz
e At e SWT 1945 @ VBW 3004Hz  Mode Autg FFT o Att ELT 12 45 @ VBW 300 kH:  Mode Auto FFT
SiL Count 1007100 SGL Count 1007100
™M) ™M)
20 diry 20 dény ' S Mty
ik [ [ o Oce B 4515 MHz
. Y ey 2 ! - AT
10 f 10 J
0 dim— R 0 dam— ;
{ \
10 da - . a0 -
f 3 /
204 f + 20 dim f
| | n |
-3 der ; AT ot a0 ’ .
ot el YT ol AR W \ . = L v
40 dBm—— i -
510 dm— 50 dism—
&0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 10:0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | I | Function | Function Result |
M1 1 | I M1 1 i
T1 i Oce Bw 4495504486 MHz 1 1 Oce Bw +.5154B4515 MHz
T2 1 | T2 1

3

.-

Date 27 APR 2018 0654058

[

Cate 27 APR 2018 0540 48

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[=] [=]
1 L
Ref Lovel 000 dim  Oftset 10,60 db = REW 300 & Raf Lavel 50.00 cim  Oset 10,80 b = RBW 300 |
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT o Att B SWT  126us e VBW 1 Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
M [TETEY] 16.71 1
| 11620 MMz
20 diry 20 dény
= Quesw N ¥ i1 . 8991008991 Mz
10 = 10 ] M = L
i
[ J A
0 dam— T 0 dam— Y
| \
10 ! - a0 - t
/ \ ]
{ | / \
20 d I 20 dem : L
! ¥ 1
/ | | \
a0 = — - 30 dibn 1 e -
_" 40 di
o= i) o
-0 -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | | Function | Function Result |
L T 52 dam | I r |
T1 i Oce Bw 5.090005081 MHz 1 1 Oce Bw 5.991008091 MHz
T2 1 | T2 1

3

WAEY

Date 27 APR 2018 060004

NEY

Cate 27 APR 2018 06:00 16

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

[=] [=]
1 L
Ref Lovel 30.00 chm  Offset 10,00 0B = RBW 100 bz RafLavel 90,00 ghm  Offset 10,90 b = ROW 300 bz
e At e SWT 1945 @ VBW 300Kz Mode Autg FFT e Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
M1 [TETEY] 1 1
” [— 1.4210 MMz
208 4 ik aw 8991008901 MHz
" " L - - -,_ — o~ " T
10 A il T T el vy
/ | 7 T
I J ll 0 dam— \
-10 dar ) a0 .
¥ Y
/ \ \
20 d > 20 dem '
{ i \
-30 ez -t 0 —
il = P | b —
i da 40 d —
50 dBm— 50 S
-0 -0
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I | Function | Function Result |
M1 L 13.94 dBm | [T 1 7E1 471 MHz " |
T1 i Oce Bw 4478 MHz 1 1 777.5245 M Oce Bw 5.991008091 MHz
T2 1 | T2 1 7865155 Wiz

3

Date 27 APR 2018 055635

NEY

Cate 27 APR 2018 061215

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

Cond

ucted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

[ JU

Date 27 APR 2018 053728

B

= o
¥ lu-?‘] I 7
Ref Level 30.00 dbm  Offset 10.60 d& Mode Auto Sweep RefLevel 30,00 dém Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvaPwr (@1 AvgPwr
Limit Gheck PARS Limit ¢hack
20 dhiie_foupinus L ive ans DAk 20 dhipe—$RURIOUS |INE ARG RARG
10 dem ﬂ 10 d8m J
Il D dBm 1
— / I -10 dBm — J ]
J T -20 dBm J \
I\ .
| SRR 1
J \‘ £ 40 dBm i 1‘
AN i r
[ 1 50 dem y
50 dem I
7007 pts Stop 806.0 Mz [ Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions
Range Up | RBW | Fraguency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Froquency | powerabs | Avimit
775,000 MHz 6.250 kHz 769.61139 MHz -61.43 dBm -26.43 08 | |f 763,000 MHz 775.000 MHz £6.250 kHz 763.78521 MHz -61.62 dbm -26.62 dB
775.000 MHz | 775.900 MHz | 100.000 kHz 775.6B467 MHz -45.12 dBm -36.12 db 775.000 MHz 775,900 MHz | 100,000 kHz 775.73436 MHz | -49.64 dBm -36.64 dB
ISR MHe {75803 MH2 30.000 khz -53.86 dém 455 4B 775.900 Mz 776,000 MHz | 30,000 kHz 77598097 MHz -54.63 dbm -41.63 d&
776.000 MHz | 100.000 kHz | 20.47 dBm | -9.53 d8 776,000 MH: 788,000 MHz | 100.000 kHz | 786 68731 MHz 20,68 dém | -9,32 dB.
788.000 MHz -54.49 dBm -4l.49.ds | 788.000 MHz 788.100 MHz | 30.000 kHz 788.08427 MHz -53.12 dBm -40.12 d8
JEE LN Mu TS0 JR1,25781 iy 4290 dam 2690 8 788,100 MHz 793,000 MHz 100,000 kHz 780, 10245 MHz -48.95 dbm -35.95 d8
793.000 MHz 605.000 MHZ 736.42208 MHz ~61.64 dim ~26.54 08 793,000 MHz BO6.000 MHz 805,30515 MHz -61.62 dBm | -26.62 dB

[ 1

L1 —

Date 27 APR 2018 05:48:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

cir

<8

&

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB

Mode suto Sweep

@1 AvgPwr [@1 AvoPwr
Limit §heck PARS Limit ¢hack PABS
20 dhiie_foupinus L ive ans pakc 20 dhipe—REURIOUG | INE ARG 2ags
10 dBm 10 dbm
| ‘ B dim ‘
- ! l -10 dem —
| |
T -20 dem

s

dBy — S
.0 Mz 7007 pts Stop BOG.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs | Alimit | Rangetow | Rangeup | RBW | Fraquency |___powerabs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 772/26074 MHz | -61.66 dém | -26.66 a8 ||| 763.000 MHz 775.000 MRz 6.250 kHz 764.12088 MHz -61.63 dm -26.63 dB
775.000 MHz | 775.900 MHz | 100000 kHz -41.41 dBm 775.000 MHz 775,900 MHz | 100,000 kHz | -49.39 dBm | -36.39 dB
775900 MHz 30.000 kHz -45,7% dim 775.900 MHz 776.000 MHz | 30.000 kHz -53.97 dBm -40.97 d8
Witz | 783,000 100,000 kHe | 538 dim | 776,000 MHz | 789,000 MHz | 100.000 kHz | 6,31 dBm | 3.69 dB
738,001 MHz 768.100 MHz -50.52 dém | 788.000 MHz 788,100 MHz | 30,000 kHz -46.59 dBm -33.50 d8
788.100 MHz 793.000 MHz -45.95 dbm 782,100 MHz 793,000 MHz 100,000 kHz 790,50584 MHz -40 87 dBm | -27.87 dB.
793.000 MHz 805.000 MHZ -61.35 dim 793.000 MHz BO6.000 MHz 793.55195 MHz <56,73 dBm -21,73 dB
.
L L i i [y
Date 27 APR 2018 063224 Dete 27.APR2018 05.43.27
TEL : 886-3-327-3456 Page Number 1 A13-7 of 17

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

<8

&

Ref Level 30,00 d&m

Offset 10.80 dB Mode suto Sweep

[ JU

Date 27 APR2018 053547

Reftevel 20,00 dbm  Offset 10.60 dB Mode Aute Sweep
SEL Count 100,160 SaL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit Fheck PARS Limit ¢hack
20 dbe—feupinue ive an pafs 20 dhlpe—$RURIOUS LINE 488 l,
10 dém ﬂ 10 d8m J
0 B f” B dBm ’
-10 dém —i— ‘I -10 dem — J ‘l
-20 dBm ‘l |‘ -20 dBm +
e l I
_SPURIQUS. LINE_ABS_ / \ j l\
o o e
-50 dBm
! I !
I
Start 763.0 MHz 7007 pts Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
;Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 77025874 MHz -61.66 dBm -26.66 0B ||| 763,000 MHz 775.000 MHz 6.250 kHz 77444250 MHz -61.54 dim
775.000 MHz | 775.900 MHz | 100.000 kHe 775.62043 MHz ~45.35 dBm -36.35 db 775.000 MHz 775.900 MHz= | 100,000 kHz 775.12363 MHz | -49.66 dbm
776.000 MHz 775.99915 MHz -53.82 d8m 775.600 MHz 776,000 MHz 30,000 kHz 5 -54.67 dBm |
468 Mz | &4 dim | 788.00 |
i 788.00884 MHz -54.58 dBm | 788,100 MHz g z
788.100 MMz 793.000 MHz 789.19406 MHz -50.16 dam 788,100 MHz 793,000 MHz | 00 kb2 789,13671 MHz -48.07 dBm | -36.07 da
793.000 MHz 605.000 MHZ diim | 793,000 MHz BO6.000 MHz 6.250 kHz 799.13636 MHz -61.47 dim -26.47 dB

[ 1

L1 —

Date 27 APR 2018 054650

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
ctrt I , !
Reflevel 30.00 dBm Offset 10.80 dB Mode Aute Sweep Ref Level 30,00 dém  Offset 10.80 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 AvoPwr
Limit §heck PARS Limit ¢hack PABS
20 dbe—feupinue ive an pafs 20 dbfpe—jEURIOUS |INE ABS 2485
10 dBm 10 dBm
0 dBr - l‘ o dbfn
-10 darr — | l -10 dBm —
-20 dBm: T
f \
. | L
_SPURIQUS. LINE_ABS_ J 1 l ‘
-4 di - -
/ T
\ -
‘
Start 764.0 MHz 7007 pts Stop BOG.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low Range Up | RBW | Frequency | Ppowerabs | ALimit | Rangetow | Rangeup | RBW | Fraquency | powerabs | ALirnit
763.000 MHz | 775.000 MHz 6.250 kHz 767.16583 MHz | -61.73 dém | -26.73 a8 ||| 763.000 MHz 775.000 MHz 6.250 kHz 765.22378 MHz -61.52 dbm -26.82 dB
775.000 MHz | 775.900 MHZ | 100.000 kHe 775.89148 MHz -42.05 dBm -29.05 db 775.000 MHz 775,900 MHz | 100,000 kHz 775.83841 MHz | -49,56 dBm | -36,56 d8
775,000 Mz 30.000 k -45.91 dém 32.81 dit 775.900 Mz 776,000 MHz | 30,000 kHz 77598936 MHz -54.15 dBm -41.15 de.
30.4¢ 1 546 diém | 100,000 | 5.17 dém
i 788,06558 MHz ~50,92 dém [ z 30.000 knz | -45,16 dém |
788.100 M4z 793.000 MHz 785.36189 MHz -46.E5 dBm 788,100 MHz 793000 MHz | 100,000 kHz -40.72 dBm
793.000 MHz 605.000 MHZ B05.77273 MHz 793,000 MHz BO6.000 MHz 6.250 kHz 793,16234 MHz ~57.31 dBm |

| X ) 3|

Date 27 APR 2019 053406

[ i

Date: 27.APR.2018 (5:45:08

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 13/

5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

<8

)

&

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Aute Sweep

Ref Level 30,00 d&m
SGL Count 1007100

Offset 10.80 dB Mode suto Sweep

@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS Limit ghack
20 dbiwe—_oupious §ive ans palse 20 diipe—$OURIOUS L INE 4BS
) J
S J 10 dbm Jl
u\ |
-10 dem — ! -10 dBm — { ‘
-20 dem ‘| 1 -20 dBm il
- i ‘
_SPURIQUS. LINE_ABS_ \ ( \
40 di +—% \
| \_‘_L \
! ] '
I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
;Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 76337163 MHz -61.6% dBm -26.69 0B ||| 763,000 MHz 775.000 MHz 6.250 kHz 771.57742 MHz -61.65 dim -26.65 dB
775.000 MHz | 775.900 MHz | 100.000 kHz 77586449 MHz -45.28 dém -36.28 db 775,000 MHz 775,900 MHz | 100,000 kHz 775.80065 MHz | -49,68 dBm | -36.68 dB
775.000 MHz 775.94351 MHz -53.96 dim 775.900 MHz 776,000 MHz | 30,000 kHz 775.95120 MHz -54.55 dbm -41.55 d8
77733566 MHz | 18.61 dBm | 788,001 27 Bm
I 786,08946 MHz -54.3% dBm | 788,101 z 011 2 -52.01 dBm
788.100 MMz 793.000 MHz 79108846 Mz -50.04 dim 788,100 MHz 793,000 MHz | 00 kHz 788, 10245 MHz -49.11 dém |
793.000 MHz 605.000 MHZ 789.497662 MHz ~61.72 ditm | 793,000 MHz BO6.000 MHz 6.250 kHz 797.52597 MHz -61.61 dBm -26.61 dB

B

[ JU

Date 27 APR 2018 0553 40

i T

Date 27. APR 2018 05:5811

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

cir

&

Ref Level 30.00 dém  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offsat 10.80 dB Mode suto Sweep

@1 AvgPwr [@1 AvoPwr
Limit §heck PARS Limit ¢hack PASS
20 dbe—feupinue ive an palse 20 dbfpe—jEURIOUS |INE ABS 2485
10 dBm 10 dBm
O r_, o dBin [
-10 dam — | ‘\ -10 dBm — i
-20 dBm: 1 T ! ;
o | | [ [ ]
_SPURIQUS. LINE_ABS_ J | i i
S b
A [
-50 dam T —h_r‘
50 dam_ ) T S
Start 764.0 MHz 7007 pts Stop 806.0 MHz | |[I'start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low Range Up | RBW | Frequency | Ppowerabs | ALimit | Rangetow | Rangeup | RBW | Fraquency | powerabs | ALirnit
763.000 MHz | 775.000 MHz 6.250 kHz 778,78021 MHz | -61.58 dém | -z6.58 a6 | ||| 763.000 MHz 775.000 MHz 6.250 kHz 764.36462 MHz ~61.60 dBm -26.60 dB
775.000 MHz | 775.900 MHZ | 100.000 kHe 775.87617 MHz -42.84 dBm -29.84 dB 775.000 MHz 775,900 MHz | 100,000 kHz 77586628 MHz | -49.29 dBm -36.29 dB
775.000 MHz 30.000 k 77596269 Mz -47.18 dBm -34.18 d8 775.900 MHz 776.000 MHz | 30.000 kHz 775.96538 MHz -54.13 dBm | -41.13 d8
780.9B102 MHz | 100.000 | 65 -25.69 dB
786.01334 MHz | 30000 kHz | B -31.61 d&

~47.47 dBm

785.36153 MHz
B00.07143 MHz

788.100 MMz
733,000 MHz

793.000 MHz

-61

805.000 MHz dam |

793,000 MHz |
BOE.000 MHz

78810734 MHz
793, 44805 MHz

100,000 kHz
[-F kHz

788,100 MHz
793.000 MHz

[ JU

Date 27 APR2019 055158

)

|

Date: 27.APR.2018 (5:57.29

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-9 of 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

]

|

()

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 d&m
Sl Count 100/100

Offset 10.80 dB

Mode suto Sweep

@1

vgPWT (@1 AvgPwr
Limit fheck PARS Limit Ghack
20 dhhie_fEuRIOL INE ABS pakc 20 dbipe—$OURIOUS |INE ABS
‘ f
' W
10 dém Jl 10 dBm h
O i | 0 dBm ’lu
|
-10 dBm — ‘”\ -10 dem — T
-20 dém l -20 dBm } L

FiRiEus. L J‘ R B ] uL
44 dam J G T ,\ 40 dem jl T
50 dam I = ST, SAY T 50/d8m p A, A |
-50 dBm 50 dem |
Start 763.0 MHz 7007 pis Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | powerabs | ALimi
763,000 MHz 775,000 MHz 6.250 kHz 772/39261 MHz -61.73 dBm -26.73 0B ||| 763,000 MHz 775.000 MHz 6.250 kHz 767.23776 MHz -61.76 dim -26.76 dB
77?900 M 100,000 kHz 715.63252 MHz -45.27 dBm =36.27 db 75,000 MHz 775,900 MHz 100,000 kHz 77562892 MHz -49,53 dBm | -36.59 dB
776.000 M 30.000 kHz ~41.10 dB 775.900 MHz 776,000 MHz | 30,000 kHz 775.97727 MHz -54.47 dBm -21.47 de
788.000 MHz 100,000 kHe | -9.27 d8 776,000 MH:z 789,000 MHz | 100.000 kHz | 20,50 dBm | -9.40 dB
788.001 788.100 M 30.000 kHz -41.47 dB | 788.000 MHzx 789,100 MHz - -40.25 d8
788.100 MMz 793.000 M 100,000 kiz -37.01 d8 788,100 MHz 783,000 MHz | 789,20524 MHz -48.19 dBm | -36 10 d8
793.000 MHz 805.000 MHz 6250 kHz 28.72 dB 793,000 MHz BOE.000 MHz 795 66883 MHz -61.43 dBm -26.43 dB

[ i

Date 27 APR 2018 06,0721

. i

Date 27 APR 2018 060801

Band Edge / Full RB

rum I ‘{-‘?
Ref Level 30.00 dém Offset 10.80 d& Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASB
20 dbmﬂ sBUIBIOLS INE ARS pARS
10 dem
0 dBm | —'l
-10 dBrm — , \
-20 dem } ’1 \
1] \
-40 dBm s
=50 dBm Irj
Sh.d ; e
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency | powerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.35864 MHz | -61.68 dBm | -26,68 dB |
775.000 MHz | 775,900 MHz 100.000 kHz | 775.89595 MHz | -44.99 dBm | i
| 775,900 MHz | 776.000 MHz | 30.000 kHz | 775.99765 MHz | =49.47 dBm |
776,000 MHz | 788.000 MHz | 100.000 kHz | 785,24875 MHz | 3.23 dém
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.03931 MHz | -46.29 dBm |
788.100 MHz | 793.000 MHz \ 100,000 kHz 788,15629 MHz -42.41 dBm |
| 793.000 MHz | B06.000 MHz | 6.250 kHz | 794.77273 MHz -55.06 dBm | 2
mn Y
‘ | ] G e

Date: 27.APR 2018 06:02:18

@

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A13-10 of 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

]

|

()

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Aute Sweep

Ref Level 30,00 d&m
Sl Count 100/100

Offset 10.80 dB

Mode suto Sweep

@1

0 e

vaPwr (@1 AvoPwr
Limit §heck PA Limit Ghack
20 dhise ORI INE ARS = DA 20 dile PURLOUS LINE 88
I W
10 dem J‘! 10 dém J‘
- 0 gBm JI
f' It
-10 derm = 2 H -10 dBm — i
-20 dem Ll -20 dBm £

SFifigus 1
~40 dam:

=40 dBm

7\ \
50 dam | Al I 50 g = g e
-50, dBm: 1
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | powerabs | ALimi
763,000 MHz 775,000 MHz 6.250 kHz 766,57842 MHz -61.76 dBm -26.76 WR ||| 763,000 MHz 775.000 MHz 6.250 kHz 773.37562 MHz -61.76 dim -26.76 dB
775.900 M 100,000 kHz -49.10 dBém =36.10 db 75,000 MHz 775,900 MHz 100,000 kHz 775.74131 MHz -49.51 dBm | -36.51 dB
775,005 M 30.000 kHz "53.82 dém -40.82 dB 775.900 Mz 776,000 MHz | 30,000 kHz 77592143 Mhz -54.43 dbm
788.000 MHz 100.000 kHz | 19.65 dém | =10.15 db 776,000 MHz 788.000 MHz 100.000 kHz 19,78 dém
788.001 788.100 M 30.000 kHz g -52.82 dEém -40.89 dB || 788.000 MHz 788,100 MHz | a0 | | ~52.49 dBm |
788.100 MMz 793.000 M 100,000 kHz 785.14151 M -45.89 dBm 5,69 dB 788,100 MHz 783,000 MHz | 789,12203 MHz -48.85 dbm
793.000 MHz 805.000 MHz 6250 kHz 794.88961 MHz -61.69 dim 793,000 MHz BOE.000 MHz 798.55185 MHz <61.76 dBm | -26.76 dB
~ —
I JU B CRRRERITD . i TN v

Date 27 APR2018 06,0540

Date 27 APR 2018 0610142

Band Edge / Full RB

rum I ugl
Ref Level 30.00 dém Offset 10.80 d& Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASB
20 dbmﬂ sBUIBIOLS INE ARS pARS
10 dem
0 dBm [ I]
-10 dBm — , ‘
-20 dem } j \
| / |
-40 dBm \‘T-'
=50 dBm |'rj MN'
Domtrmtomne g,
.g0.dem ) Te——
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency | powerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.11888 MHz | -61.45 dBm | -26,45 dB |
775.000 MHz | 775,900 MHz 100.000 kHz | 775.89056 MHz | -44.71 dBm | -31.71.dB |
| 775,900 MHz | 776.000 MHz | 30.000 kHz | 775.95649 MHz | =49.41 dBm | -36,41 dB
776.000 MHz | 788.000 MHz \ 100,000 kHz | 785,39261 MHz | 2.36 dBm -27.64 dB
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.03611 MHz | -45.15 dBm | -32,16 dB
788.100 MHz | 793.000 MHz \ 100,000 kHz 788,20524 MHz -41.26 dBm | -28.26 dB
| 793.000 MHz | BO6.000 MHz | 6.250 kHz | 793.07143 MHz -55.77 dBm | -20.77 d
mn Y
\ | ] G o8

Dats

@

27.APR 2018 06:04:00

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Soectm &
Reftevel 30.00 dBm Offset 10.86 dB Mode Auta Sweep Ref Level 30,00 dém Offset 10.80 dB Mode suto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvaPwr (@1 AvgPwr
.V.?.m Fheck PARS Limit ghack
20 ghie—foupIny INE AR DAk 20 dhipe—$RURIOUS |INE ARG
- A
10 dém ! 10 d8m ‘ﬂ
0 dbr H 0 gem i}l
10 dein | {I!\ -10 dem - 1‘ -
-20 dem ;‘ T -20 dBm J' ‘I
- (] ~~ |
SPURIGUS | f ‘ <F Jr |\
40 dBm 40 dBm F—
-50 dBm ‘ 2 T =0 diim " = |
.50 dBm ' 50 dem }
Start 763.0 MHz 7007 pis Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emi“iﬂ]ﬂ J | | 1 Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit | Rangelow | Rangeup | RBW | Fraquency | pawerabs | Alimit
763,000 MHz 775,000 MHz 6.250 kHz 76822078 MHz -61.52 dBm -26.59 0B ||| 763,000 MHz 775.000 MHz 6.250 kHz 771,30170 MHz -61.75 dim -26.75 dB
775.900 M 140.000 kHz 775.80065 MHz2 -49.22 dBm =36.29 dit 75.000 MHz 775,900 MHz | 100,000 kHz 775.65410 MHz | -49,66 dBm -36.56 ¢B
775.000 M 30.000 kHz 775.94491 M| -54.08 dBm -41.08 df 775.600 Miz 776,000 MHz 30,000 kHz ~54.28 dbm |
788.000 MHz 100.000 kHz | 7 18.69 diém | 776.000 MHz 786,000 Mz | 100.000 kHz
788,00 768.100 M 30.000 kHz -54.30 dBm | 785.000 MHz 789,100 MHz | 000 kHz |
788.100 MMz 793.000 M 100,000 kiz -37.07 d8 788,100 MHz 793000 MHz | 789, 11713 MHz -49.32 dm | §
793.000 MHz 605.000 MHZ 6.250 kHz 793,000 MHz BO6.000 MHz 801,03247 MHz -B1.54 dim -26.54 dB
v
L JU . i UIIHTINT o
Date 27 APR 2018 06 1547 Date 27 APR 2018 061728
Band Edge / Full RB
rum I tgll
Ref Level 30.00 dém Offset 10.80 d& Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASB
20 dbipe—$BURBIOUS §INE ARS pAakC
10 dem
0 dBm [— ]
-10 dBrm — , ‘
-20 dem } } \
Al |
-40 dBm
-50 dBm I,J i ——
£0.d8m -
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency | powerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 774.62238 MHz | -61.63 dBm | -26,63 dB |
775.000 MHz | 775,900 MHz 100.000 kHz | 775.89685 MHz | -45.25 dBm | -32.25dB |
| 775,900 MHz | 776.000 MHz | 30.000 kHz | 775.98736 MHz | =49.70 dBm | -36,70 dB
776,000 MHz | 788.000 MHz | 100.000 kHz | 784.98501 MHz | 1.40 dBm -28.60 dB
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.0B157 MHz | -46.23 dBm | -33,23 d8
788.100 MHz | 793.000 MHz \ 100,000 kHz 788,25009 MHz -41.79 dBm | -28.79 dB
| 793.000 MHz | B06.000 MHz | 6.250 kHz | 793.53896 MHz -55.71 dBm | -20.71 dB
" 1
‘ | ] G e
Date: 27.APR. 2018 06:14:07

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

Conducted Spurious Emission

LTE Band

13 /5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date 27 APR 2019 053810

Date 27 APR 2019 053851

l"E' tr lﬂy
Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit heck (@3 Limit §hock 3
15 dlpe_BRURIOUS | INE_ABS _1n dipe_$PURIOUS LINE ABS P
SPLURIOUS_LINE_ABS_ | | SPURIOUS_LINE_ABS_ |
20 -20 dBm
-30 dB =30 dBm
-40 dem: 40 dBm
A R
? B e o T st et il il - L A A A A A
-50 dBm -50 dBm
Py P
70 By -70 dBm
-a0 dBm -an dem
-90 dEm -a0 dBm
Start 30.0 MHz 18004 pts Stop B.0 GHz | |[[ Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 763,000 MHz 100,000 kHz 740.63783 MHz | ~53,26 dBm | 6.26 0B | 30.000 MHz | 763.000 MHz 100000 kHz | 74485732 MHz | -53.42 dBm | 4642 0B |
1,000 GHz | 100.000 kHz 587.15392 MHz -58,23 dbm ~45.23 dB B06.000 MHz 1,000 GHz 100.000 kHz 57464718 MHz -57.88 dbm -44.82 di
3.000 GHz | 1.000 MHz 1.55511 GHz | -46.42 dBm -33.42 4B 1.000 GHz 3.000 GHz | 1.000 MHz | 2.97726 GHz -47.92 dBm -34.92 d8
8.000 GHz 1.000 MHz 7.55122 GHz -43,27 dBm -30.27 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.53030 GHz -43,28 dBm -30, dB
b
[ (| ] [ il (|

Middle Channel / QPSK

Middle Channel / 16QAM

[@)|(Soeemm ) [=
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (hock Limit hock
-8 &tl“‘l' BPURIOUS INE_ABS Y Aéﬂ#' PPURIOUS INE_ABS
SPLURIOUS_LINE_ABS_ | | SPURIOUS_LINE_ABS_ |
20 -20 dBm
-30 dB =30 dBm
-40 dem: 40 dBm
50 de L e shaa L S0 der ! g VAT
-50 dEm = 0
i Sl
=70 B 70 dBm
-a0 dBm -an dem
40 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
763,000 MHz 100,000 kHz 727.65042 MHz | ~53,53 dBm ~46.53 0B | 30.000 MHz | 763.000 MHz 100000 kHz | 603.21664 MHz | -53.53 dBm -46.53 dB |
1,000 GHz | 100.000 kHz SE1.72464 MHz -58.11 dbm ~45.11 dB B06.000 MHz 1,000 GHz 100.000 kHz SB1.53073 MHz -58.16 dBm -45.16 dB
3.000 GHz | 1.000 MHz 1.56011 GHz | -47.35 dBm ~34,35 4B 1.000 GHz 3.000 GHz | 1.000 MHz | 1.56011 GHz -47.03 dBm -34.03 dB
8.000 GHz 1.000 MHz 7.53330 GHz -43.35 dBm -30.35 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.55072 GHz -43.35 dBm -30.35 dB
il b
I i LLLLEL L JL L ) e

Date. 2T.APR.201¢ 054011

Date. 27.APR.2019 0539'31
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SPORTON

Las.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

lun
) v
Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit §heck P Limit r_lnprv
SPURIOUS | INE_ABS _1n dipe_$PURIOUS LINE ABS
LTNE_ABS_ SPLRIOUS_LINE_ABS_
-20 dBm
=30 dBm
40 dBm
S T = e,
50 dBm—; : G miha LA > S50 dBn 3 S S A v
PP PO
70 By -70 dBm
-a0 dBm -an dem
-90 dEm -a0 dBm
Start 30.0 MHz 18004 pts Stop B.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MH 763,000 MHz 100,000 kHz 736.0757 ~53,48 dBm | ~46.46 0B | 30.000 M 763,000 M) 100000 kHz | 711.16617 M ~53.45 dBm | 4645 dB |
B06.000 M 1,000 GHz | 100.000 kHz 526,55 -57.38 dim ~44.96 dB B06.000 M 1,000 GHz | 100.000 kH, 9B1.33683 MHz -57,92 dBm ~44.92 dB
1.000 3.000 GHz | 1.000 MHz 1.56511 GHz | 47.14 dBm ~34.14 dB 1.000 GHz 3.000 GHz | 1.000 MHz | 1.56461 GHz 7.57 dBm -34.57 dB
3.000 Gl 8.000 GHz 1.000 MHz 7.54930 GHz -43.35 dBm -30.35 dB 3.000 GHz 8.000 GHz 1.000 MHz -43.33 dBm
il b
‘ i T e ( i .

Date 27 APR 2019 054513

Date 27 APR 2019 054953

LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

[ wum | iz
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGEL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (hock TARS Limit hock PARE
-8 &tl“‘l' BPURIOUS INE_ABS 58 n Aéi’lﬂ' PPURIOUS INE_ABS PAE
SPLURIOUS_LINE_ABS_ | SPLRIC LINE_ABS_ |
-20 dBm
=30 dBm
40 dBrm
. e e e i NP o i . B o P it i R
PP
-70 dBy =70 dBm-
-a0 dBm -an dem
40 dem 90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MH 763,000 MHz 100,000 kHz ~53,50 dBm ~46.50 0B | 30.000 M 763,000 MHz 100000 kHz | 730.54728 M -53.34 dBm | -46.34 dB |
B06.000 M 1,000 GHz | 100.000 kHz -58,05 dbm 45,05 dB B06.000 M 1,000 GH: 100.000 kH, 529.66067 MHz -58.03 dBm -45.03 dB
1.000 3.000 GHz | 1.000 MHz -33.77 4B 1.000 G 3.000 GHz | 1.000 M 1.55511 GHz 7.28 dBm -34.28 dB
3.000 GHz B.000 GHz 1.000 MHz -30.27 dB 3.000 GHz £.000 GHz 1.000 MHz 7.55078 GHz -43,27 dBm -30.27 db
il ' )il t )

Date. 27.APR.201¢ 08 12:03

Date. 27.APR.2019 061123

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A13-

14 of 17




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band

13 /5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

l"E' tr lﬂ?
Ref Level 0 Offsat 10.80 dB Mode Auto Sweep Ref Lavel dBm Offset 10.80 d& Mode Auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PR Limit §heck PAR
10 ddpe _BRURIOUS LINE_ABS _1n MR _BPURIOUS LINE ABS P
US_LINE_ARS_ [ SPL _LINE_ABS_
m -20 dBm
-30 dB =30 dBm
40 dem -0 dBm
P - P
50 dB ouidl peetml S A -50 dBn el v i
PO Y PPV ey
-0 del -70 dBm
-0 dam -0 dBm
-a0 dem -0 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
I | Range Up | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
763,000 MHz 100000 kHz 733.51140 MHz [ -50,19 dBm 61008 | 30.000 MHz | 763,000 MHz 100000 kHz 3 -G53 45 dBm | -46. 45 dB |
1,000 GHz | 100.000 kHz 523,54053 MHz -56.10 dbm ~45.10 dB B08.000 MHz 1,000 GHz 100,000 kiz -56.14 dim ~45.14 dB
3.000 GHz | 1.000 MHz 2.98375 GHz | -48.20 dBm ~35.20 dB 1.000 GHz 3.000 GHz | 1.000 MHz | -47.96 dBm ~34.96 dB
8.000 GHz 1.000 MHz 7.55822 GHz -43,17 dBm -30.17 dB 3.000 GHz 8.000 GHz 1.000 MHz -43.30 dBm -30.30 dg
T

Date 27 APR 2018 058421

TITNTNI o8

Date 27 APR 2019 055502

(11 —

Highest Channel / 64QAM

=

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr
Limit Gheck
ne  SPURIOUS INE_ABS
-10 R
US_LINE_ARS_
40 derm
e e i
L = i, T ot gl sl
50 dBm—
ailis
-70 dBy
-a0 dém
40 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions
I | Range Up | RBW | Frequency | powerabs | ALimit
763,000 MHz 100000 kHz 241.18166 MHz | -5, 44 dBm_ 644 0B |
1,000 GHz | 100.000 kHz 572,50205 MH. -56.01 dbm ~45.01 dB
000 3.000 GHz | 1.000 MHz 98526 GHz | -48.06 dBm ~35.06 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54480 GHz -43.34 dBm -30.34 dB

Date. 27.APR.201¢ 055952

VINHII e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ee FCC RADIO TEST REPORT Report No. : FG8N0620-06B

SPORTON LAB.

LTE Band 13/ 10MHz

Middle Channel / 64QAM
—
(Spectrum (=)
Ref Level 0.0 Mode Auto Sweep
SGL Count 10
@1 AvgPwr
Limit (hack PABRS
AR é“!::‘l BPURIOUS )L INE_ABS
S_LINE_ABS_
-40 dBm
=
-50 dBm e e L a z
i
-0 dB
-a0 dBm
a0 der
Start 30.0 MHz 18004 pts Stop B.0 GHz
i Spurious Ernissions
| RangeLow | Range Up | RBW | Freguency | powerabs | ALimit
30.000 MHz 763,000 MHz 100,000 kHz | 7E4.02524 MHz -50,50 dBm | ~46.52 0B |
B06.000 MHz 1,000 100.000 kHz SB0.17341 MHz -58.02 dbm ~45.02 dB
1.000 GHz 3.000 GHz | 1.000 MHz 2.85329 GHz -47.91 dBm -34.91 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.55572 GHz -43,20 dBm -30.20 dB
il T ee
Date 27 APR 2018 06 18:09
TEL : 886-3-327-3456 Page Number 1 A13-16 of 17
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wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0182
40 Normal Voltage 0.0015
30 Normal Voltage 0.0116
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0175
0 Normal Voltage 0.0120
-10 Normal Voltage 0.0148 PASS
-20 Normal Voltage 0.0116
-30 Normal Voltage 0.0132
20 Maximum Voltage 0.0063
20 Normal Voltage 0.0000
20 Battery End Point 0.0107
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 25

Peak-to-Average Ratio

Mode

LTE Band 25/ 20MHz

Mod. QPSK

16QAM

Limit: 13dB

RB Size 1RB

Full RB 1RB Full RB

Result

Lowest CH 3.59

4.55 4.23 5.68

Middle CH 3.54

4.58 4.09 571

Highest CH 3.30

4.67 4.20 571

PASS

Mode

LTE Band 25/ 20MHz

Mod. 64QAM

Limit: 13dB

RB Size 1RB

Full RB

Result

Lowest CH 5.39

6.43 - -

Middle CH 5.16

6.32 - -

Highest CH 4.90

6.52 - -

PASS

LTE Band 25/ 20MHz / QPSK

Middle Channel / 1RB Middle Channel / Full RB
- B | [ &
Ref Lovel 70.00 com _ Offset 11,70 0B Ref Lovel 30.00 30m  Offset 11,70 o0
e At 0 dh AGT s e RBW 20 MHz e At 0 dh AGT s e RBW 20 Mz
@153 View (153 view
S e
L L
0.0 T 0.01
t
i
\
|
i
|
|
{
i
(] (— |
CF 1.88 GHz Mean Pwr + 20,00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000/ Campl ary Cumulative Distril Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% [ _oase | o.01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | o.o1% |
Trace 1 | 2029 obm 24 61 dhm 52 43 241 0B 34208 3.64 0B 3548 Trace 1 | 2194 dbm 26,88 dhm 4,94 da 2.45 dB 417 da 1.58 dB 4.78 48
1 I [T 1 i [T
Date’ 27 APR 218 012437 Date’ 27T APR 2018 012449
TEL : 886-3-327-3456 Page Number 1 A25-1 of 44

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 25/ 20MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

(=)

Ref Lovel 50.00 dim  Offset 11,70 di
Al

Ref Lovel 50.00 dim

Offset 11,70 dit

Date 27 APR 2018 012415

Date 27T APR 2018 (12426

30 dB AQT Z s o RBW 20 MHz b Att 30 d8 AQT Z s @ RBW 20 Midz
(@152 View
T - S
0.0 0.0
Y
1E4 1E- 3
\
|
1E 1E
1E 1E
|
CF 188 GHz CF 188 GHz Mean Pyer + 20,00 4B
o ry G e Distril Function o ry G e Distril Function Samples: 190000
Mean | Peak | Crost | 0% | 10% [ Mean | Peak | Crest | 0% | 1% | bawe | oo |
Trace 1 | 2053 ckm 24 70 dhm 4,17 da 3.01 dB 5,03 4B Trace 1 | 20.59 obm 26,98 dhm 5,09 da 3.04 dB 4,90 da 571 dB 5.97 g8
L— - R - —

LTE Band 25/ 20MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 27 APR 218 01,2234

Date: 27 APR 218 01,2247

Spectrury ks Spectrum ks
Ref Lovel 30.00 dBm  Offsel 11,70 ob Ref Lovel 30.00 dBm  Offsel 11,70 ob
e att il aQr 2ms e RBW 20 MHz e att a0ds  Agr Zms e RBW 20 Mis
(@153 view (@153 view
— —
. = o1 =
04 \ 04
|
\
1E-D 1E-D L
)
\
|
1605 1605 |
CF 1.88 aHz dean Pwr + 20.00 dB CF 1.88 aHz
c y Ci Distri Function Samples: 130000 © y G Distri Function
Mean | peak | Crast | 1% | 100 | _nase | 0.018% Mean | peak | Crost | 0% | 1% I
Trace 1 [ 1855 obm 24 12 cbm 5.13 d8 2.96 dE S.04 08 5.16 dB 519 08 Trace 1 [ 1995 obm 26,65 cbm 7.36 98 3.07 d& 5.04 d8
— - ~ — -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.23 | 121 | 2.96 | 3.03 | 489 | 487 | 995 | 977 | 14.30 1445  19.26 | 18.94
Middle CH 1.24 | 1.23 | 3.03 | 3.00 @ 490 | 490 | 977 | 9.73 | 14.48 | 14.33 | 19.22 | 18.98
HighestCH | 1.23 | 1.23 | 3.00 3.03 | 497 | 486 | 977 | 965 | 14.18 | 14.42 | 18.86 | 19.14

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.23 3.02 4.91 9.79 14.56 19.26 | -
Middle CH 1.22 3.00 4.95 9.79 14.24 1890 -
Highest CH | 1.22 3.00 4.96 9.81 14.30 19.02 | -

TEL : 886-3-327-3456 Page Number 1 A25-3 of 44

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0620-06B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

G 3
Ref Lovel 3000 chm  Oftsat 11 70 00 = REW Rat Lavel 000 gim T 0b w ROW 30 b
e At M GE  SWT 6324z e VBW 1004Hz  Mode Autg FFT o Att a0 e 2ys @ VBW 1004H:  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M [0 351 max
[TETED] 16 ™M) 580 o
- 1 aunae 107966150 GH2
Rk N il 20600 diy el 2600 diy
i S 1. 296900000 Mz e | 0000 Mz
= 1 15210 Q lactor LB
0 dam— .
10 JJ -
/ \
40
50 dfim— -50 deim—
-0 -0
CF LD GHz 1001 pts Span 2.0 MHz CF 100 GHz 1001 pts Span 2.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f E 15.12 dBm e down 3 | - 1 1.87955 15,59 dam e down =
T1 i -9.45 dBm nda 1 1 1.8793902 GH: nda
T2 1 -9.82 dam 0 factor T2 1 1 BEOBIEA | 0 factor
-

Date 26 APR 2018 17 53.44

Cate 26 APR 218 17 5367

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Lovel 50.00 dim  Offset 11,70 db & REW 100 k

Raf Laval 50.00 dbm  Offset 11,70 dit = RAW 100 kHz

e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT o Att ELT 19 us @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
[TETED] [TETED]
Rk , AP | 26.00 di i -
i i - o = - \ 302 'Ii\lﬂlmll'?ﬂ-i.; i ™ P
\ /
0 dim— 0 dam— B
s /
10 da X 40 L
/ \ /
204 20 desm f X
] e T R ~ap.der S BV A
40 40 de
<50 dim— 50 dien—
-0 -0
CF LD GHz 1001 pts Span 6.0 MHz CF 100 GHz 1001 pts Span 6.0 MHz
Marker Markear
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | ¥-valug | Function | Function Result
M1 f 1 EB0BS33 G e down 2027 WHz | - 1 15 e down Z
T1 i 16784835 G nda 26,00 d8 1 1 nda
T2 1 1.B815105 Gl 3 factor | T2 1 3 factor

Date 26 APR 2018

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Lovel 30.00 chm  Oftsat 11 70 06 = RBW 100 RafLavel 90,00 ghm  Offset 11,70 b w ROW 100 bhz
e At e SWT 1945 @ VBW 300 & Mode Auto FFT o Att ELT 19 us @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
M [TETEY] 19 .30
188047000 QM2
20 diy - 20 —
y N 2600 d1) il 26.00 diy
i .‘. ol e Yt e N 1.89SHO0000 M4 i b ~ 1-BYTHOOD00 Mz
= i ) factar 1642 = f Y
{
0 dism— L
{
10 dBi 10 7 T
/ i \
200 + 20 dém +
,.‘ \ / \
A0 damed e ’ e - - e
A ¥ .
411 d 40
<50 dim— 50 dien—
-0 -0
CF LD GHz 1001 pts Span 10,0 MHz CF 100 GHz 1001 pts Span 10:0 MHz
Marker Markear |
Type | Ref | Tre | X-value | ¥ovalue | Function | Function Resull Type | Rl | Tre | *-walue | ¥ovalue | Function | Function Result |
M1 f T e down [l - 1 1,880 14 30 dem e down 4895 MRz ||
T1 i nda 1 1 n nda
T2 1 0 factor T2 1 0 factor
-

Date 27 APR 2018 000011

Cate 27 APR 2018 000024
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